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1.000 GHz 1.700 GHz 1.000 MHz 1.67359 GHz -26.29 dBm -13.20 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69808 GHz -40.67 dBm -27.67 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.51475 GHz -44.,45 dBm -31,45 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.05141 GHz -44,50 dBm -31.50 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51842 GHz -40.38 dBm -27.38 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.95892 GHz -40.43 dBm -27.43 db
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Trace 1 [ o0.24 dbm 27,14 dBm 5.90 d8 3.22 0B £.39 dB 5.43 0B 5.81 08 Trace 1 | 18.35 dem 26,15 dBm 7.80 d8 3.10 d8 5.30 d8 6.72 d8 7.51 08
—— — ———
L ] ) B e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

26dB Bandwidth

Mode LTE Band 71 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 516 | 5.18 | 10.13 | 10.33 | 14.51 | 15.14 | 19.34 | 19.30
Mode LTE Band 71 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 510 | 5.01 | 10.19 | 10.03 | 15.26 | 14.78 | 19.14 | 18.86
TEL : 886-3-327-3456 Page Number 1 A71-3 of 33
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 71

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 16.14 dBm)| MI[1] 15.42 dBm
680.20000 MHz 679.26100 MHZ,
= e 26.00 dB @ L ndB 26.00 dB
04 S o VS 5.155000000 MHz| 104 PN P P A 5.175000000 MHz
Q factor 132.0 T Q factor '\ 131.3
o d L 0 di + |
Y2 1/ Y
; / {
-10 df - 10 d -
\ P N
204 e e -
B — 1 ke P T
NPT s P e JY s RPN
a0
40 d -40 de
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 680.2 MHz 16.14 dBm nd8 down 5,155 MHz ML 579.261 MHz 15.42 dam nd8 down 5175 WAz
T1 1 677.823 MHz -9.93 dBm nd8 26.00 dB T1 L 677.853 MHz -10.53 dbm nd8 26,00 d8
T2 1 682.978 MHz -9.96 dBm Q factor 132.0 T2 1 6B3.027 MHz -10.55 dam Q factor 131.3
L I 4 - [S JL 4 -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
LY 17.27 aBm LY 17.01 abm
- L 679.9210 MHz - 678.3620 MHz
— N P P I 26.00 dB - e e 26.00 dB
04 [ s e T 10.130000000 MHz| 104 et iihien il SMAatE N 10.330000000 MHz
] Q factor 67.1 ] Q factor . 65.7)
od . 0 d !
Ty \r2
-10d 10 d A
7 7 \
~ / \
21 = 20.d < =
e 7 — 2 7 W
= 30
40 d 40 d
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 679.321 MHz 17.27 dam nd8 down 10,13 MHz ML 67E.382 MHz 17.31 dam nd8 down 10,33 WHz
T1 1 675.185 MHz -8.90 dBm nd8 26.00 dB T1 L 675.345 MHz -6.680 dBm nd8 26,00 d8
T2 1 685.315 MHz -7.63 dam qQ factor 57.1 T2 1 5BS.675 MHZ -8.79 dam qQ factor 65.7
L L J o L L J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

G o)
Ref Level 30.00 GBm  Offset 11,20 db @ RBW 300 kHz RefLevel 20,00 dBm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.10 dBm) ™M1[1] 15.61 dBm)
) 677.5630 MHz 679.6910 MHz
= L  nde 26.00 dB @ ndB 26.00 dB
04 P SN e o 14.505000000 MHZz 104 T L B 15.135000000 MHZ
i Q factor 6.7 { Q factor 3 44.9
/ |
0 d { 0 d J L
Ty T
10 d ¥ 10 di 4
p / " /
20 dBmy t 20 dBm =~ 7
N WATY I S Iava VAV
-a0 -30
40 df -40 di
50 d -50 di
&nd 60 d
CF 680.5 MHz 1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 677.563 MHz 17.10 dBm nd@ down 14.505 MHz M1 679.691 MHz 15.61 dBm nd@ down 15,135 MHZ
TL 1 673.087 MHz -9.00 dBm nd8 26.00 dB T1 L 672,528 MHz -10.38 dbm nd8 26.00 dB
T2 1 687503 MHz -8.55 dam qQ factor 46.7 T2 1 5B7.963 MHz -10.44 dam qQ factor 44.9
L I 4 [S JL 4 -

iddle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.64 dBm)| ™M1[1] 13.97 dBm)
674.3060 MHZ 676.6240 MHz
= ndB 26.00 dB @ 23 ndB 26.00 dB
s 2 SN A A Ay n P " n
104 / A A P BI fgn, 19, :]+LD[I[|I]EID'VIH1 104 L ryn prfapensard, o «udajf,,. VAN Y 19, SDLDDHDUD""W
] Q factor \ 34.9 / 'Q factor 35.1
|
0 di + 0 d
T4 N
-10 df T -10 d Yy
/ /
20d - 20d £
AV Sy Wp—— I
ot . n vt e A
A e A A T s
<30 g > 50 a =
40 df -40 di
50 d -50 di
-60 d 60 d
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 674.386 MHz 15.84 dBm nd@ down 19.341 MH2 M1 676.624 MH2 13.97 dBm nd@ down 19,301 MHZ
TL 1 670.63 MHz -9.65 dBm nd8 26.00 dB T1 L 670,59 MHz -12.17 dm nd8 26.00 dB
T2 1 689.971 MHz -10.49 dBm Q factor 34.9 T2 1 690.29 MHz -11.88 d8m Q factor 35.1
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.91 dBm)| ™M1[1] 15.43 dBm)
680.51000 MHz 680.0600 MHz
20 20 Ak
nd 26.00 dB - X nd 26.00 dB
o plantsr sl N a B AN 5.095000000 MHZ 04 A ATl B AN 10.190000000 MHz
qQfactor Y\ 132.6 qQ factor 66.7
/ /
od 7 0 d 7
L/
-10 d -10 de =
I i~ - |-
" - | -20.dem s = —
e Ao
W
30
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value Function | Function Result
M1 1 680.51 MHz 15.31 dBm nd@ down 5.095 MHz M1 6B0.06 MHz 15.43 dBm nd@ down 10.19 MHZ
T1 1 677.883 MHz -10.72 dBm nd8 26.00 dB T1 L 675,165 MHz -10.42 dbm nd8 26.00 dB
T2 1 682.978 MHz -10.79 dém Q factor 133.6 T2 1 6BS.375 MHz -10.73 dém Q factor 66.7
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.66 dBm) ™M1[1] 14.95 dBm)
677.2030 MHz 677.8430 MHz
= “‘ ndB 26.00 dB)| @ Y ndB 26.00 dB|
» rar AN P | P B P, 15.255000000 MHz . pra e o Bu o 10.141000000 MHz
W ] Qfactor +4.4 e dﬁ.n“.n”u‘?"“f“\R 35.4)
od 7 T 0di
J I L
-10 d Y - -10 de -
7 \ 4
/ 3
20d - - 20d T
W B IRV AN P o e Jandl
a0 307
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 677.203 MHz 14.66 dBm nd8 down 18.255 MHz ML 677.343 MHz 14.95 dam nd8 down 19,141 MHz
T1 1 672.858 MHz -11.29 dam nd8 26.00 dB T1 L £70.67 MHz -11.31 dam nd8 26,00 d8
T2 1 688.112 MHz -11.30 d8m Q factor 44.4 T2 1 689.811 MHz -10.20 d8m Q factor 35.4
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 71

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.91 dBm) ™M1[1] 13.91 dBm)
679.53100 MHz 679.9210 MHz
20 20
o nd 26.00 dB . nd 26.00 dB
» B _ Bu 5.005000000 MHZ| . ST R B e, 10.030000000 MHZ
o V& 4 SRR LT 135.8 n ] Qfactor Y 67.8
i | A { \
a 7 0 i v
! / L
-10d - -10 di v e
v 7
204 7 L 20d 4 -
J "
o \
AT ey SR ] ]
-40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 679.531 MHz 11.91 dBm nd@ down 5.005 MHz M1 679.921 MHz 13.91 dBm nd@ down 10.03 MHZ
T1 1 677.963 MHz -14,01 dam nd8 26.00 dB T1 L 675.365 MHz -12.13 dbm nd8 26,00 d8
T2 1 682.968 MHz -14.09 d8m Q factor 135.8 T2 1 6BS.395 MHz -12.28 dém Q factor 67.8
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Moede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.62 dBm) ™M1[1] 11.79 dBm)
677.6990 MHz 679.0210 MHz
= 1 nd 26.00 dB @ nd 26.00 dB
d " Fa 14.775000000 MHz . Bw 18.861000000 MHz
o } ‘ T G 15.9 n i) T A S PR el ;'L-l 36.0)
od 0 d
| ‘ |
T Yo di 4
-10 df 7 15 -10 F J]
z0d A 20d [ }
7 \ \
a0 S / e — a0 v»'/ - e
30 dRm e EaT ey A AT ]
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 577.893 MHz 12.62 dam nd8 down 14.775 MHz ML L 579.021 MHz 11.79 dam nd8 down 18,861 MHz
T1 1 673.247 MHz -13.37 dbm nd8 26.00 dB T1 L 670,95 MHz -14,35 dam nd8 26,00 d8
T2 1 688.022 MHz -13.61 dém Q factor 45.9 T2 1 689.811 MHz -14.31 d8m Q factor 36.0
L I 4 - [S JL 4 -

TEL : 886-3-327-

3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

Occupied Bandwidth

Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 451 | 451 | 913 | 9.01 | 13.46 @ 13.49 | 17.90 | 17.90
Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 451 | 449 | 907 | 9.01 | 13.46 | 13.46 | 17.94 | 17.82
TEL : 886-3-327-3456 Page Number 1 A71-8 of 33
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 71

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.77 dBm) ™M1[1] 15.47 dBm)
- . 680.89000 Mz - 67950100 Mz
- . x_ Guchw 4.505404505 MHz 4.505404505 MHZ
A A et Al A ] n
104 ) b 10d o &
/ \ /
10 d - -10 di -
/ \ 7 N
| \ \
204 = 20d
PR SRRV P e gV |
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 580.89 MHz 15.77 dam ML 579,581 MHz 15.47 dam
T1 1 678.24226 MHz 9.31 dBm Oce Bw 4.505494505 MHz T1 L 678.25225 MHz 9.74 dBm Oce Bw 4,505494505 MHz
T2 1 682.74775 MHz 12.05 dam T2 1 682.75774 MHz 8.20 dam
L I 4 [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 17.41 dBm) ™M1[1] 16.01 dBm)
1 680.6600 MHZ A 676.5440 MHz
= = - 9.130860131 MHz @ 9.010989011 MHZ
- i (B N SN
104 L - 104 — -
\ ! i
o d 0 di | |
\ ! 4
y \ . |
-tod N -10 T T
/ \ /
20d e \
el A R e
a0
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 580.86 MHz 17.41 dam ML L 576.544 MHZ 16.01 dBm
T1 1 675.9046 MHz 9.29 dBm Oce Bw 9.130865131 MHz T1 L 675.9845 MHz 11.27 dBm Oce Bw 9.010969011 MHz
T2 1 685.0355 MHz 11.28 dam T2 1 584.9955 MHz 11.31 dam
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 38 dBm)| 15.90 dBm)
- 682.6580 MHz - 676.0040 MHz
¥y Occ B : 13.456549457 MHz 13.486513487 MHz
I Tt ST S un AR P
w0 y et 104 v
] \
04 / | 04
/ \ / \
10 d — -10 di -
\ ;
20 k= 20 a
L 5 N 7 ~
A A A AV P
~ AR [P .,
a0 st o L
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 582,558 MHz 15.38 dam ML 576.004 MHz 15.90 dam
T1 1 573.7567 MHz 10.76 dBm Oce Bw 13.456543457 MHz T1 L 673.6068 MHz 7.71 dBm Oce Bw 13.488513467 MHz
T2 1 687.2133 MHz 10.09 dam T2 1 587.1833 MHz 9.07 dam
L I 4 [S JL 4 -

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 5.74 dbm)| MI[1] 13.99 dBm
- . 676.0240 MHz - 678.9420 MHz
k(M Occ B 17.902097902 MHz T Occ B 17.902097902 MHz
4 P AT A ey, | p frotn, sl v onpoand FYAE
10 = 10 7 S
od 0 d .
| \ [ I\
-1 d t 10 di -
7
/ \
204 v e e 204 / !
i Ve ol . 1 . n A
o S v [ e[ Rl YA P N
~ g
40 d -40 de
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 676.024 MHz 15.74 dam ML 67E.942 MHZ 13.99 dam
T1 1 671.5880 MHz 10.05 dBm Oce Bw 17.902087302 MHz T1 L 671.509 MHz 9.74 dBm Oce Bw 17.902097902 MHz
T2 1 689,491 MHz 10.17 dam T2 1 589.4111 MHz 8.01 dam
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.10 dBm) ™M1[1] 16.23 dBm)
0 678.95200 MHz - 676.4240 MHz
T Occ B 4.505494505 MHz . Occ By 9.070929071 MHz
B AT FY A T2 Fromem=n, Lo pam LT
w0 r}. SYATLY.S WUV i, = 104 4 =
[ ]
04 | 04 f \
/ \ i \
10 df = ~ -10 o
~ N A\
20 o
A T r | -20 e SSSNAY P
e S RAN N PN VA A
-30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 678.952 MHz 14,10 dBm ML 676,424 MHZ 16.23 dBm
TL 1 678.24226 MHz 8.75 dBm Oce Bw 4.505454505 MHz T1 L 575.9446 MHz 10.55 dBm Oce Bw 9.070929071 MHz
T2 1 682.74775 MHz 8.7 dam T2 1 585.0155 MHz 8.48 dam
L I 4 [S JL -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.06 dBm)|
- . 682.6380 MHz - i 674
Yocc B 13.456549457 MHz T 17.942057942 MHz
10 d o Tl (WA P P e 10 4 o Manat —— Lt
/ \ / R
od f t 0
/ . ] l
-10 df -10 d
| / \
7 B 204 \
s U UL A PR Falien N N PR
/ W - / A L
40 df -40 di
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 682,838 MHz 15.06 dam ML 672.507 MHz 13.32 dam
T1 1 573.7567 MHz 8.21 dBm Oce Bw 13.456543457 MHz T1 L 671.509 MHz .99 dBm Oce Bw 17.942057942 MHz
T2 1 687.2133 MHz 9.31 dam T2 1 589,451 MHZ 8.40 dam
L I 4 - [S JL -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 71

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 33 dBm)| ™M1[1] 14.49 dBm)
- 679.84100 MHz - 681.4990 MHz
N Occ B 4.485514486 MHz ¥ OccBw 9.010989011 MHZ
u Ti. . p Ti — e anl v
10 T T =l 10 ;
d ! P I
o 1 3 0 ]
-10 df -10 d +
/ . /
204 20d
-30 - ™
A P [T ey s
o d
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 579.841 MHz 12.33 dam ML 5B1.499 MHz 14,49 dBm
T1 1 678.24226 MHz 7.60 dm Oce Bw 4,485514456 MHz T1 L 675.9645 MHz 8.41 dBm Oce Bw 9.010969011 MHz
T2 1 682.72777 NHz 4.77 dom T2 1 584.9755 MHz 6.89 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.88 dBm) 11.99 dBm)
- 676.6640 MHZ - 674.9460 MHz
Occ B 13.456549457 MHz 17.822177822 MHz
10 i N 10 S K e s v
| |
od 0 d
/ I
| !
-10 df -10 d
/ \
20 df — 20 df i
/ | \,
-3 = + -30 A7 3
R \ By g N g
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 676.664 MHz 12,88 dam ML 574.345 MHZ 11.99 dam
T1 1 573.7567 MHz 7.18 dm Oce Bw 13.456543457 MHz T1 L 671.509 MHz 7.58 dBm Oce Bw 17.822177822 MHZ
T2 1 687.2133 MHz 6.88 dam T2 1 589.3312 MHz 4.37 dom
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05B

Conducted Band Edge

LTE Band 71 /5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 db Mode Auto Sweep
SEL Caunt 1007100 ESGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
Y . ; ALS Line _§PURIOUS_L INE_ABS, PAS
20 ghilie ~FPURIOUS_LINE_ABS P ,\I 20 ghine ‘?- S
10 dém ‘\ 10 dBm {‘
b db | \ 0 dem H \
-10 d8m ! 1 -10 dBm :
SPURIOUS_LINE_ABS J \ / 1
-20 dem A ]“m -20 dBm V}
-30 dBm I.J ,% -30 dBm ;"f T
v %
o ’ o § o ot )
Y ! P AV o
50 dem e e e\ ,50“'53”-\‘»1” “mn_ LY
}/-”
B -60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
652.000 MHz 662,900 MHz 100.000 kHz 662,85100 MHz -25.12 dém -12.12 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.66783 MHz 21.01 dém -8.99 dB
662.900 MHz £63.000 MHz 50.000 kHz 562.99565 MHz -19.97 dBm -6.97 dB 698,000 MHz 695,100 MHz 50,000 kHz £93,00205 MHz -19.84 dBm -6.94 dB
£63.000 MHz 668,000 MHz 100.000 kHz 663.36214 MHz 21.61 dBm -8.30 dB £98.100 MHz 709.000 MHz 100.000 kHz 698.11633 MHz -25.54 dBm -12.54 dB
——
i J ) e i 1 )

11:30:23

Lowest Band Edge / Full RB Highest Band Edge / Full RB
m [%] Spectrum

Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 11.20 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr

Limit $heck BAES | SPURIGUE CHNEKARS PABS
y ; ; ABS Line _§PURIOUS_LINE_ABS PASS
20 ghine —FPURIOUS_|INE_ABS P 20 bl

10 dBm 10dBm

e ety P
0 dBi J\ dBm:
-10 dgm - 10 dBm
SPURIOUS_LINE_ABS ‘ ‘

-20 dam i -20 dBm \
A

-30 dBm -30 dBm

T |
-40 dem 40 dem
,r’/ Y N
50 dom = 50 dém
/ -
— |
7 der = -60 dem
Start 652.0 MHz 3003 pts stop 668.0 MHz | || Start 663.0 Mnz 3008 pts Stop 709.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 562,900 MHz 100.000 kHz 662,89456 MHz -24.03 d&m -11.03 d& 693.000 MHz 608,000 MHz 100.000 kHz 604,86064 MHz 7.50 dbm -22.41 dB
662.500 MHz £63.000 MHz 50.000 kHz 66297877 MHz -21,53 dBm -8.93 d 698.000 MHz 693,100 MHz 50.000 kHz 69800584 MHz -22.09 dBm -9.00 d8
563.000 MHz 668.000 MHz 100.000 kHz 66479570 MHz 7.20 dem -22.80 d8 658.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -23.71 dbm -10.71 dB
T
) i )
Data: 2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 71/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Date:

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKARS PAES

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P \‘ 20 dbime =
10 dem ‘\ 10 dBm "
ods l 0 dem f \l
-10 dBm 1 -10 dBm. }-
SPURIOUS_LINE_ABS 4 \ f 1
-20 dBm /1 T -20 dBm }W h
-20 dBm /./ 1 Pl‘\ -30 dBm W'ﬁ" 1
f A N
o dem i . Wﬁ\«"-\“\,ﬂ.f\j ‘l e fAIWM'I ~J
W ~
50 dam s =l “s0¥er— [ ————
| e
el -60 dBm

Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | PowerAbs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

652.000 MHz 662,900 MHz 100,000 kHz 66287278 MHz -24.03 dém -11.03 de 6932.000 MHz /98.000 MHz 100.000 kHz 697.62787 MHz 20.09 dim -9.91 dB

662,500 MHz 663,000 MHz 50.000 kHz 662.99885 MHz -17.99 dBm -4.99 dB 508.000 MHz 503,100 MHz 50.000 kHz 508,00395 MHz -19.71 dBm -6.71 dB

£63.000 MHz 568,000 MHz 100.000 kHz 66332717 MHz 20.45 dBm -9.55 d& 698.100 MHz 709.000 MHz 100.000 kHz 698,17078 MHz -24.67 dbm -11.67 dB

S
Y
il A I [| o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

JAPR.2022

11:32:54

Date:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10dBm
R ) ey e s
0ds - dem
-10 dem 10 dBm
SPURIOUS_LINE_ABS L
20 dem /'J 20 dBm ‘\
-30 dam -30 dem |}
e el ]
40 dem = -40 dBm
”/f ‘M"“q
-50 dBm -50 dem
s L“""‘M.ﬂ_
oot 50 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz |||l Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£52.000 MHz 662,500 MHz 100,000 kHz 062,89456 MHz -25.28 dBm -12.28 d& 693.000 MHz 698.000 MHz 100.000 kHz 593,37213 MHz 6.51 dBm -23.49 d&
562.900 MH2 | 663,000 MHz 50.000 kiz 062,59386 MHz -24.14 dbm -1i.14.d8 698.000 MHz  693.100 MHz 50,000 kHz 598,00944 MHz -23.67 dBm -10.67 dB
563.000 MHz 558,000 MHz 100.000 kHz £65.02947 Mz 5.44 dBm -23.56 dB 6£98.100 MHz 709.000 MHz 100.000 kHz 69811633 MHz -25.96 dBm -12.96 dB
Y
i J1 "
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 71/

5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100 ESG'- Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P /.\ 20 ghine S
10 dém l 10 dBm {‘
0de J J‘ 0 dem [ L
-10 d8m i I -10 dBm :
SPURIOUS_LINE_ABS J{ LH Jr l
-20 dem ]J h -20 dBm - L
-30 dém /, \ ) -30 dém ’Jﬂ'"j i \
-
-40 dem u A - -40 dem A ’AJ '
~ i P '
S A ol haN
L. b | 1
-50 dgm Al - 'M/u —Sd"é;h“ A T
L —'\‘—\»
adar ] 50 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency PawerAbs |  ALlimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100.000 kHz 662,86189 MHz -26.31 d&m -13.31 d8 693.000 MHz 698.000 MHz 100.000 kHz 697.64785 MHz 19.72 dBm -10.28 de
662.900 MHz £63.000 MHz 50.000 kHz 562.99875 MHz -20.17 dém -7.17 dB 698,000 MHz 695,100 MHz 50,000 kHz £93,00644 MHz -21.26 dBm -8.26 dB
£63.000 MHz 668.000 MHz 100.000 kHz 66335714 MHz 19.51 dém ~10.49 d& 658.100 MHz 709.000 MHz 100.000 kHz 698,19256 MHz -27.02 dbm -14.02 dBb
S
T
il A il 1 [ ]

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES JL
10 dBm 10 dBm
P A ) lpw LI N
0ds \ dem
-10 dem 10 dem
SPURIOUS_LINE_ABS i \
20 dem 4 U [=n derm ‘\
-30 dem e ¥ -30 dBm '
I —J
-40 dam 40 dBm : -
-50 dem -50 dem: -
8- “—-‘-"&L_m
oot 50 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz |||l Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | __Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,500 MHz 100,000 kHz 0662,87278 MHz -26.37 dém -13.57 d& 693.000 MHz 698.000 MHz 100.000 kHz 69586963 MHZ 6.08 dBm -23.92 dB
562.900 MH2 | 663,000 MHz 50.000 kiz 062,59376 MHz ~25.30 dBm -12.30 d& 698.000 MHz  693.100 MHz 50,000 kHz 598,01653 MHz -23.54 dBm -10.54 dB
563.000 MHz £68.000 MHz 100.000 kHz 666.58392 MHz 5.59 dBm -24.31 d& £98.100 MHz 709.000 MHz 100.000 kHz £98.13811 MHz -26.65 dBm -13.65 dB
Y
I J1 P

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A71-15 of 33



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 71/ 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date:

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
Iﬁ
10 dém \I 10 dBm
o \ 0 dem ‘) \
-10 d8m ‘ ‘ -10 dBm |
SPURIOUS_LINE_ABS J '| fl \
-20 dem 1 \ -20 dBm j L
30 dem T -30 dem r
40 dem ﬁ .’]l\ i 40 B 1 r |
! v "\'V ; | ' 0 v kA
M vl il s Wl W,
-50 dBm = - £4 gt ¥
e EETTEa | PRty T B
e -60 dem -
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

652.000 MHz 662,900 MHz 100.000 kHz 66277478 MHz -30.67 d&m -17.67 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.68781 MHz 17.05 dBm -12.95 dB

662.900 MHz £63.000 MHz 50.000 kHz 662.99635 MHz -24.86 dBm -11.86 dB 698,000 MHz 695,100 MHz 50,000 kHz 508,00335 MHz -26.28 dBm -13.28 de

£63.000 MHz 668.000 MHz 100.000 kHz 66335215 MHz 16.58 dém ~13.42 d8 658.100 MHz 709.000 MHz 100.000 kHz 698,15985 MHz -30.80 dbm -17.80 dB

S
T
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 10 dBm
A
- e s Ll || e s s e
-10 dém - 0 dBm:
SPURIOUS_LINE_ABS \
-20 deém f 7 |[f 20 dem \..
-20 dBm /'.‘J -30 dBm .'
-40 dBm — -40 dBm \\
-50 dém = -50 dem
[
) W-H\‘%
oot 50 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz |||l Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,500 MHz 100,000 kHz 062,89456 MHz -29.35 dém -16.35 d& 693.000 MHz 698.000 MHz 100.000 kHz 69617433 MHZ 3.70 dBm -26.21 dB
562.900 MH2 | 663,000 MHz 50.000 kiz 062,59515 MHz -28.23 dbm -15.23 d8 698.000 MHz  693.100 MHz 50,000 kHz 598,01803 MHz -26.56 dBm -13.56 dB
563.000 MHz £68.000 MHz 100.000 kHz 665.03047 MHz .08 dBm -25.02 d& £98.100 MHz 709.000 MHz 100.000 kHz £98.11633 MHz -28.79 dBm -15.79 dB
Y
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 71/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P . 20 ghine 5w
| |
10 dem ‘l \ 10 dBm T \
ods J k 0 dem }‘ L
-10 d8m i -10 dBm
SPURIOUS_LINE_ABS | l J \
-20 dem J Y -20 dBm j \"
-30 dBm m -30 dBm f
-40 dem ‘M 1 "m {\\ F‘ -4 dBm l\,\f’ h i
e L J \M J‘ A vaw) J\M"'rm
50 dBm A rrsma b DAL N L r\
e T
- - 60 dem
Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
652.000 MHz 662,000 MHz 100.000 kHz 659,79720 MHz -45.07 d&m -32.07 d& 688.000 MHz 698.000 MHz 100.000 kHz 697.39560 MHz 21.34 dBm -5.66 d&
662.000 MHz £63.000 MHz 100.000 kHz 562.94555 MHz -29.60 dém -16.60 dB 698,000 MHz 699.000 MHz 100,000 kHz £93,00350 MHz -27.47 dBm ~14.47 dB
£63.000 MHz 673.000 MHz 100.000 kHz 66361430 MHz 21.45 dBm -8.55 d8 655.000 MHz 709.000 MHz 100.000 kHz 701.24276 MHz -44.30 dbm -31.30 dB
S
T
i e N [1 e
Pates 2 H = Date: 11:54:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 10 dBm
P R et ey ol R et et
ode - -
f T l
-10 dem ‘l \ -10 dem
SPURIOUS_LINE_ABS r l "
-20 dem 1 } ]gn dem [
-30 dem ] -
re— ]
-h'h-»«.--\‘h
-40 dBm 40 dem -
-50 dBm -50 dem \\_\\
"~ -60 dem
Start 652.0 MHz 3003 pts Stop 673.0 MHz ||| Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
£52.000 Mz | 662.000 MMz 100,000 kriz 661,39500 MHz ~35.80 dém ~22.60 d& Sa5.000 MiZ | 556 o0 Wiz 100,000 Kiz eI s B _25W|
562.000 MH2 | 663.000 MHz 160.000 khz 062,55554 MHz ~26.75 dbm -13.75 d8 698.000 MHz  699.000 MHz 100,000 kHz 598,06044 MHz -24.90 dBm -11.90 dB
563.000 MHz 573.000 Mtz 100.000 kHz £66.14186 MHz 5.15 dBm -24.85 dB £95.000 MHz 709.000 MHz 100.000 kHz £99,00500 MHz -30.84 dBm -17.84 dB
Y
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SPORTON LAB.
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LTE Band 71/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date:

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P (_\ 20 ghine 5 .\
10 dém ‘ \ 10 dBm {f l
0 de j l 0 dem “ \
-10 d8m -10 dBm
SPURIOUS_LINE_ABS ‘ W| j WI
20 dem zj \ 20 dim f L
_ , [ 4
30 dem t 30 dem
b
-40 dem AL - A g cern /\N wa
-
ol e ——y V\,,J N O e L A
-50 dem / 20 derh LV\'\\‘
Jigeioy -60 dBm
Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662.000 MHz 100.000 kHz 661,94505 MHz -44.81 dBm ~31.81 d8 688.000 MHz 698.000 MHz 100.000 kHz 69743556 MHz 20.78 dBm -9.22 d
662.000 MHz £63.000 MHz 100.000 kHz 562.95854 MHz -27.03 dBm -14.03 dB 698,000 MHz 639,000 MHz 100,000 kHz 503,00450 MHz -96.82 dBm -13.82 de
663.000 MHz 673,000 MHz 100.000 kHz 66358442 MHz 20.99 dBm -9.01 d& 699.000 MHz 709.000 MHz 100.000 kHz 593.01439 MHz -44.66 dBm -31.66 dB
S
T
i e N [1 e
Date: 2 11 B:ll

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm 10 dBm
o b MWMWM-J-WWMN»M o BH_TM,MNW AP s e e o
( | 1
-10 dem ‘ -10 dem l
SPURIOUS_LINE_ABS | L ‘
-20 dem J' 20 dBm L
-30 dBm Jr L30 dem lh
-40 dam 40 dem
|~
-50 dem /1 50 dém \\\_\
S 50 dem
Start 652.0 MHz 3003 pts Stop 673.0 MHz | |[I'Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
652.000 MHz £62.000 MHz 100.000 kHz 661,99500 MHz -38.11 dém -25.11 d& £88.000 MHz 698.000 MAz 100.000 kHz 501.14186 MHz 3.50 dBm -26.41 dB
562.000 MH2 | 663.000 MHz 160.000 khz 062,59151 MHz ~27.60 dbm -14.60 d& 698.000 MHz  699.000 MHz 100,000 kHz 598,00350 MHz -27.03 dBm -14.03 dB
563.000 MHz £73.000 MHz 100.000 kHz £67.50050 MHz .00 dem -26.00 dB £99.000 MHz 705,000 MHz 100.000 kHz £99.00500 MHz -35.19 dbm -22.19 db
Y
I 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A71-18 of 33




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 71/ 10MHz / 64QAM
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Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

652,000 MHz 662,000 MHz 100.000 kHz 661,94505 MHz -44.03 dBm -31.93 d8 688.000 MHz 698.000 MHz 100.000 kHz 697,44555 MHz 19.12 dBm -10.88 dB

662,000 MHz 663,000 MHz 100.000 kHz 662.94755 MHz -25.39 dBm -16.39 dB 508.000 MHz 639,000 MHz 100.000 kHz 508,03646 MHz -30.52 dBm -17.52 dB

£63.000 MHz 573.000 MHz 100.000 kHz 663.55445 MHz 19.13 dém ~10.87 d& 699.000 MHz 709.000 MHz 100.000 kHz 699,26474 MHz -46.01 dbm -33.01 dB
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purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,96503 MHz -38.40 dém -25.40 d& 688.000 MHz 698.000 MHz 100.000 kHz 590.22278 MHz 2.64 dBm -27.36 dB
562.000 MH2 | 663.000 MHz 100,000 kHz 062,56354 MHz ~28.67 dbm -15.67 d8 698.000 MHz  699.000 MHz 100,000 kHz 598,01149 MHz -28.16 dBm -15.16 dB
563.000 MHz £73.000 MHz 100.000 kHz 665.59241 MHz 2.94 dBm -27.06 dB £95.000 MHz 709.000 MHz 100.000 kHz £99.03497 MHz -34.83 dBm -21.89 dB
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